1997-1997 W ENGINE ASM-3.8L V6 PART 5 MANIFOLD AND FUEL RELATED PARTS (L67/3.8-1) Buick Century

1997-1997 W ENGINE ASM-3.8L V6 PART 5 MANIFOLD AND FUEL RELATED PARTS (L67/3.8-1)
PNCКод деталиНаименованиеКоличество
0 12538682 BAFFLE KIT,SPCHG C/CASE VENT(W/SEAL & GSKT)(INCLS 573,578,586) 01
0 89017825 GASKET KIT,INT MANIF(INT-TO-BLK SEAL HAS 2 LOCATING PINS; 1ST DES SEE 89017405(LESS PINS)(INCLS 538,540)(ACDelco #89017825) 01
0 89017405 GASKET KIT,INT MANIF(INCLS 538,540)(INT-TO-BLK SEAL LESS LOCATING PINS)(FOR 2ND DESIGN SEE 89017825) 01
0 89017824 GASKET KIT,CYL HD(INCLS 538,540)(INCLS VLV CVR,INT MANIF,CYL HD GSKTS,INT MANIF TO BLK SEAL)(INT-TO-BLK SEAL HAS 2 LOCATING PINS)(FOR 1ST DESIGN SEE 12538688) 01
0 89017823 GASKET KIT,CYL HD(INCLS 538,540)(INT-TO-BLK SEAL LESS LOCATING PINS)(FOR 2ND DESIGN SEE 12539091) 01
501 12588911 COVER,INT MANIF(ACOUSTIC)(**VPI 1-877-846-8243) 01
501 12588911 COVER,INT MANIF(ACOUSTIC)(3.265)(**VPI 1-877-846-8243) 01
502 24504679 BOLT,VAC SCE HARN MANIF(HFH,M8X1.25X20,18 THD W/10MM OF 6124M ADH,17 O.D.,9.8,7114M)(3.342) 02
503 24503489 TUBE,VAC SCE HARN MANIF(**VPI 1-877-846-8243) 01
504 24503488 MANIFOLD,VAC SCE 01
505 24503492 SEAL,VAC SCE MANIF(O RING)(O-RING SEAL-0.864") 01
506 24504917 BOLT,SPCHG WASTEGATE VLV & FUEL PRESS REG VLV MANIF(**VPI 1-877-846-8243) 01
507 24506379 MANIFOLD,SPCHG BYPASS VLV & FUEL PRESS REG VLV(INCLS 508,516,518) 01
508 24503883 TUBE,SPCHG BYPASS VLV(PART OF 507)(3.374)(**VPI 1-877-846-8243) 01
509 24506403 NUT,F/INJR SIGHT SHLD 01
510 12345616 OIL,ENG CR/CASE(SAE10W-30 SJ)(QUART)(ENG)(ACDelco #10-9062) AR
511 12555830 CONNECTOR,EVAP EMIS HOSE(90 DEG ELBOW) 01
512 24506192 SWITCH,EVAP EMIS CNSTR PURGE VAC(10MM VENT PORT)(ACDelco #212-358) 01
513 24508592 BRACKET,ACCEL CONT CBL(**VPI 1-877-846-8243)(BEND WIRE HARNESS MOUNT TAB AS REQD) 01
514 11561025 BOLT,THROT BODY(M6X1X16, 13.5 THD)(8.900) 02
515 10096181 SENSOR,ENG COOL T/GA(W/IND SW)(3 BLADE TERM)(W/IND SW)(PART OF 537)(MATING CONN W/LEADS USE 88988301)(3.682)(ACDelco #213-815) 01
516 24503885 TUBE,FUEL PRESS REG VAC(PART OF 507)(**VPI 1-877-846-8243) 01
517 01052080 SEALANT,LOCTITE PIPE W/TEFLON,50CC TUBE(ENG COOL TEMP IND SW HOLE) AR
518 24500472 SEAL,SPCHG BYPASS VLV & FUEL PRESS REG VLV MANIF (O RING)(MUST NOT BE TWISTED)(PART OF 507) 01
519 11514596 NUT,HFH,M8X1.25,17.9 OD,738 THK,13MM HEX,10, ZF(THROT BODY)(8.915)(ACDelco #11514596) 02
520 24503395 BODY,THROT(SEE GROUP 03.000 "THROTTLE BODY" FOR DETAILED ILLUSTRATED VIEW)(**VPI 1-877-846-8243) 01
521 24503648 GASKET,THROT BODY(ACDelco #40-748) 01
522 24504316 TUBE,EVAP EMIS CNSTR PURGE 01
523 24504462 STUD,THROT BODY(M6X1.0X15.5)(**VPI 1-877-846-8243) 03
524 89018120 ACTUATOR KIT,SPCHG BYPASS VLV(INCLS 526)(USED T/W QTY 1 OF 11519964 FASTENER) 01
525 24504679 BOLT,SPCHG BYPASS VLV ACTR(HFH,M8X1.25X20,18 THD W/10MM OF 6124M ADH,17 O.D.,9.8,7114M) 02
526 11516075 NUT,SPCHG BYPASS VLV ACTR(HEX M6X1)(PART OF 524)(M6X1,14.2 O.D.)(HFH LK)(THREADED)(8.917) 01
527 00801528 FILTER,SPCHG BYPASS(2.408)(ACDelco #219-13) 01
528 24503911 GASKET,SPCHG OTLT(PART OF 579) 01
529 10127558 PIN,SPCHG LOC(PART OF 537)(0.529)(**VPI 1-877-846-8243) 02
530 24501563 SEAL,THROT BODY HTR INL PIPE(O RING)(PART OF 537)(YELLOW)(ACDelco #24501563) 01
531 24501563 SEAL,THROT BODY HTR OTLT PIPE(O RING)(PART OF 537,579)(YELLOW)(ACDelco #24501563) 01
532 КРОНШТЕЙН,ДЛЯ ПОДЪЕМА ДВИГ
533 11514596 NUT,ENG LIFT BRKT(M8X1.25)(8.915)(ACDelco #11514596) 04
534 11516424 BOLT,ENG COOL MANIF(PART OF 537)(M6X1X25)(8.900) 01
535 24503123 MANIFOLD,ENG COOL(PART OF 537) 01
536 24505049 GASKET,ENG COOL MANIF(BETWEEN LWR & ENG COOL MANIF)(PART OF 537) 01
537 24505729 MANIFOLD,LWR INT(INCLS 515,529,530,531,534,535,536) 01
538 GASKET,INT MANIF(*KIT2,KIT3)
539 12346141 RTV T-330,3 OZ. CARTRIDGE(INT MANIF) AR
540 SEAL,INT MANIF(*KIT2,KIT3)
541 24503271 BOLT,EXH MANIF(5/16-18 X 25 1/2) 01
542 24504857 SHIELD,P/B BOOS HT(**VPI 1-877-846-8243) 01
543 TUBE,MAP SEN VAC
544 24505733 STUD,F/INJR(**VPI 1-877-846-8243) 04
545 24504167 CONNECTOR,SPCHG BYPASS VLV 01
546 01997244 VALVE,SPCHG BYPASS 01
547 11609746 NUT,P/B BOOS H/SHLD(M8X1.25,8.9THK)(8.917) 02
548 24503125 PIPE,EXH C/OVR(W/H/SHLD)(STAINLESS STEEL) 01
549 24501847 BOLT,EXH C/OVR PIPE FLG(M8X1.25X44)(3.275) 02
550 24504379 MANIFOLD,EXH 01
551 01997210 VALVE,EVAP EMIS CNSTR PURGE SOL(MOUNTS TO WELDED PURGE BRACKET)(MATING CONN W/LEADS USE 12101858)(ACDelco #214-567) 01
552 11589156 STUD,EXH C/OVR PIPE 02
553 24501847 BOLT,SPCHG(EXH MANIF BR)(M8X1.25X44)(3.275) 08
554 01647558 SEAL,EXH C/OVR PIPE 01
555 24502332 STUD,EXH MANIF(TO CYL HD(UPR & LWR FRT,CTR,RR)(5/16-18X#8 MACH THD X 50MM LG) 07
556 24504368 BRACKET,MAP SEN 01
557 24504369 BOLT,MAP SEN BRKT(M5X.8X28) 02
558 24506225 TUBE,MAP SEN VAC(**VPI 1-877-846-8243) 01
559 12569241 SENSOR,MAP(MATING CONN W/LEADS USE 15305891)(ACDelco #213-1520) 01
560 24504369 BOLT,MAP SEN BRKT(M5X.8X28) 02
565 11514596 NUT,F/INJR SIGHT SHLD BRKT(M8X1.25)(8.915)(ACDelco #11514596) 02
566 19178958 SENSOR,HTD OXY(ACDelco #AFS109) 01
567 24503918 MANIFOLD,EXH 01
568 24506712 BRACKET,F/INJR SIGHT SHLD(**VPI 1-877-846-8243) 01
569 12377962 SEALER,OXY SEN 01
570 05617102 GASKET,OXY SEN(ACDelco #G18MM) 01
571 09440227 BOLT,LWR INT MANIF(5/16-18X1.25)(5/16-18 X 1 1/4)(8.900) 12
572 09440224 BOLT,HFH,SELF TAP,5/16-18UNC-2A.62,.486 THD,.66 OD,GM280,POR(ENG LIFT BRKT)(ACDelco #9440224) 02
573 24503777 GASKET,PCV VLV CVR(*KIT4) 01
574 24504621 COVER,PCV VLV(**VPI 1-877-846-8243) 01
575 24504679 BOLT,PCV VLV CVR(HFH,M8X1.25X20,18 THD W/10MM OF 6124M ADH,17 O.D.,9.8,7114M)(3.342) 02
576 24500431 SPRING,PCV VLV 01
577 25043843 VALVE,PCV(PCV VALVE IS FOR USE IN NON-RIVETED ROCKER ARM COVERS ONLY)(ACDelco #CV892C) 01
578 25534756 SEAL,PCV VLV(*KIT4) 01
579 89060470 SUPERCHARGER KIT,ENG(USED W/VAC HARNESS 24508742)(INCLS 528,531)(INCLUDES PULLEY)(USED T/W 11519964 FASTENER) 01
580 24504009 STUD,SPCHG 01
581 INJECTOR,SEQ M/PORT FUEL(W/FUEL RL)(SEE GROUP 03.000 "FUEL RAIL ASM" FOR DETAILED ILLUSTRATED VIEW)
582 24505878 STUD,F/INJR SIGHT SHLD(ALSO HOLDS F/INJ FUEL RAIL) 01
583 03530297 NUT,F/INJR(M6X1-6H)(8.917) 04
584 12345982 OIL,SUPERCHARGER(4 OZ)(SYNTHETIC OIL)(FOR SUPERCHARGER-4 OUNCE CONTAINER)(ACDelco #10-4041) AR
585 24500661 PLUG,SPCHG OIL FIL 01
586 BAFFLE,PCV(*KIT4)
587 11514596 NUT,EGR VLV(M8X1.25)(8.915)(ACDelco #11514596) 02
588 12578034 VALVE,EGR(MATING CONN W/LEADS USE 15306027)(ACDelco #214-5067) 01
589 12567275 GASKET,EGR VLV(BETWEEN EGR VALVE & EGR BRKT)(ACDelco #219-333) 01
591 24504466 ADAPTER,EGR VLV(ACDelco #214-2110) 01
592 11516328 BOLT,EGR VLV ADAP(HEX FLG HD)(M10X1.5X30)(8.900) 02
593 24508516 PIPE,EGR VLV OTLT(W/FLANGES)(ACDelco #24508516) 01
594 11514596 NUT,EGR VLV ADAP PIPE(M8X1.25)(8.915)(ACDelco #11514596) 01
595 24501688 STUD,EGR VLV ADAP(M8X1.25X16)(ONLY TO EGR ADAPT) 03
596 03530297 NUT,ENG WRG HARN SHLD(EXH MANIF H/SHLD)(M6X1-6H)(8.917) 01
597 12610738 BRACKET,ENG WRG HARN SHLD 01
598 11588711 BOLT,ENG WRG HARN BRKT(M6X16)(FLANGE)(8.900) 01
599 11518075 BOLT,EGR VLV ADAP PIPE(M8X1.25X25)(8.900) 01
600 24506490 SHIELD,EXH MANIF HT 01
601 24507616 SHIELD,EXH MANIF HT 01
602 24506492 SHIELD,EXH MANIF LWR HT 01
603 24506057 GASKET,EXH MANIF(ACDelco #24506057) 02